

CERTIFICATE OF CONFORMITY



Product : Amber X
Brand : LatticeWork
Test Model : AL11
Series Model : NA
Applicant : LatticeWork, Inc.
Test Report No. : RE190904E03, RE190904E03-1, RE190904E03-2, RE190904E03-3,
RE190904E03-4, RM190904E03, RM190904E03B, SE190904E03

We, **Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch**, declare that the equipment above has been tested in our facility and found compliance with the requirement limits of applicable standards, in accordance with the RED 2014/53/EU. The test record, data evaluation and Equipment Under Test (EUT) configurations represented herein are true and accurate under the standards herein specified.

EN 300 328 V2.1.1 (2016-11)
EN 301 893 V2.1.1 (2017-05)
EN 301 489-1 V2.1.1 (2017-02)
Draft EN 301 489-1 V2.2.0 (2017-03)
EN 301 489-17 V3.1.1 (2017-02)
Draft EN 301 489-17 V3.2.0 (2017-03)
EN 55032:2015 +AC:2016, Class B
CISPR 32:2015 + COR1:2016, Class B
AS/NZS CISPR 32:2015, Class B
EN 61000-3-2:2014, Class A
EN 61000-3-3:2013
EN 55024:2010+A1:2015
EN 61000-4-2:2009
EN 61000-4-3:2006 +A1:2008 +A2:2010 / IEC 61000-4-3:2010 ED. 3.2
EN 61000-4-4:2012 / IEC 61000-4-4:2012 ED. 3.0
EN 61000-4-5:2014+A1:2017 / IEC 61000-4-5: 2017 ED3.1
EN 61000-4-6:2014 / IEC 61000-4-6:2013 ED. 4.0
EN 61000-4-8:2010 / IEC 61000-4-8:2009 ED. 2.0
EN 61000-4-11:2004+A1:2017 / IEC 61000-4-11:2017 ED. 2.1
EN 50385:2017

Clark Lin / Technical Manager
Apr. 22, 2020

E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park,
Hsinchu City 300, Taiwan
<http://www.bureauveritas-adt.com>
E-Mail: service.adt@tw.bureauveritas.com

